
R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

Rev. date (09.2014)

buffalo
Exploded views / Part lists



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

2

Buffalo

Contents

Buffalo 1................................................................................ 3

Buffalo 2................................................................................ 6

Buffalo 3 power..................................................................... 9

Buffalo 3.............................................................................. 12

Accessories, trays................................................................ 15

Accessories, trays with bowl............................................. 18

Accessories, knee supports etc......................................... 20



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

3

Buffalo













A3

Format:

21571g

Weight:

Tol: DS/ISO 2768-m

1 pos 6  washer 1102000 added17.03.11 per

Mail: r82@r82.dk

Sign.:

App.:

Date:

Date:

Surface:Material:

Product:Part of:

Title:

Scale:

Drawing no.:

jst

Accessories part 1 of 2

Buffalo

79510

1:7.5
28-08-2003

T:\TEGN\Explode\Buffalo\Buffalo-1

Parallelvej 3
8751 Gedved
Til:   79 68 58 88
Fax: 75 66 51 92

Printed: 17-03-2011
















































 







































































Buffalo 1



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

4

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1 81218 FOUNDATIONFRAME TILTABLE 1 1 PCS 5707292113313

2 82792 COLUMN FOR BUFFALO SZ. 1 1 PCS 5707292430076

3 81685 TILTMOUNTING, TILT 1 1 PCS 5707292117762

4 81257 PARTED FOOTSUPP. RIGHT TILT 1 1 PCS 5707292113658

5 81256 PARTED FOOTSUPPORT LEFT TILT.1 1 PCS 5707292113641

6 1102000 PLANING WASHER 8MM 3 PCS 5707292140227

8 81240 FOOTSUPPORTROD 2 PCS 5707292113498

9 81204 CHESTPLATEMOUNTING F.TILT.1+2 1 PCS 5707292113207

10 5036011 UPHOLSTERED BASIC PLATE,TILT 1 1 PCS 5707292441027

11 5037311 UPHOLSTERED CHEST PLATE,TILT 1 1 PCS 5707292441034

12 81202 LONG GLIDINGBAND, TILT 1 2 PCS 5707292113184

13 81201 SHORT SLID BAR FOR CHESTPLATE 2 PCS 5707292113177

14 81203 PART FOR TILTABLE 1 2 PCS 5707292113191

15 81207 MOUNTING FOR TILTABLE 1+2 1 PCS 5707292113238

16 86200 CHEST BELT FOR BUFFALO SIZE 1 1 PCS 5707292128935

20 82609 LOCK FOR RELEASE HEAD 1 PCS 5707292430083

22 1902600 CROSS-HEADED SCREW 4*10MM 1 PCS 5707292142108

23 1102800 FAZET WASHER 4MM 2 PCS 5707292140265

24 1606275 LOCK NUT 4MM, LARGE PACK 1 PCS 5707292141347

50 2205290 BLOC-O-LIFT 5248HQ 800 SOLID 1 PCS 5707292407696

52 6118830 HORIZONTAL RELEASE 1 PCS 5707292430113

53 3006820 75MM BLACK STEINCO WHEEL 4 PCS 5707292368553

54 2507500 FERRULE FR. 40*20*20*1,0-2,0 4 PCS 5707292144256

55 3502600 TIGHTENING HANDLE 65MM M8*16 4 PCS 5707292146922

56 6152500 GRADUALIZER SCALE 1 PCS 5707292188540

57 6153000 ARROW FOR GRADUALIZER 2 PCS 5707292188557

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK 8 PCS 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. 12 PCS 5707292144201

62 2503950 FERRULE 15*15 W/HOLE 1 PCS 5707292144089

63 2505100 FERRULE E40*40*1,5-4,0 BLACK 1 PCS 5707292144157

64 3652501 R82 HANDLE M6*16MM SCREW 4 PCS 5707292413963

70 0722000 STOP SCREW WITH CRATER 12*20 2 PCS 5707292139917

73 1607000 LOCK NUT 8MM, LARGE PACK 3 PCS 5707292141378

74 0617000 SPEC. INSEX SCREW COUNTERS. 2 PCS 5707292138910

75 0641600 BUTTON HEAD SCREW 6*16 8 PCS 5707292139269

76 1811250 CUTTING SCREW 4*16MM 7 PCS 5707292141736

77 0602600 INSEX 8*30 1 PCS 5707292138170

78 5700400 FOOT PLATE BUFFALO SIZE 1 1 SET 5707292181527

80 1811600 SHAVING SCREW 4,5*25 PH POZI V 8 PCS 5707292141767

81 0589600 INSEX SCREW KEY N6 1 PCS 5707292137876

90 1761000 COUNTER NUT 10*1,0 FINE THREAD 1 PCS 5707292141538

91 0603550 INSEX SCREW 8*50 2 PCS 5707292138255

92 86197 CROSS BELT FOR BUFFALO SIZE 1 1 SET 5707292128904

93 0661100 BUTTON HEAD SCREW 8*12 1 PCS 5707292139511

94 3470336 RELEASE BUTTON 5*12MM,ROUND 1 PCS 5707292397607

95 0641620 BUTTON HEAD SCREW 6*20 4 PCS 5707292139276

96 1310541 DISTANCE PIECE 1878,2*5MM 2 PCS 5707292429926

97 1811500 CUTTINGSCREW 4,5*13MM 1 PCS 5707292141750

98 1102500 PLANNING WASHER 10 MM 1 PCS 5707292140234



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

5

Buffalo

99 80150 RELEASE ARM 1 PCS 5707292430090

100 0723050 STOP SCREW WITH POINT 6*5 2 PCS 5707292139948

101 2509110 RUBBER BUFFER O22MM BLACK 1 PCS 5707292396792

102 1811250 CUTTING SCREW 4*16MM 1 PCS 5707292141736

103 0108000 O-RINGS O13*2,5 QUALITY XP 70 1 PCS 5707292135124



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

6

Buffalo



12.09.06 Pos 6 washer added PER

fjaPos 116/17/18/19 added

1

Mail: r82@r82.dk
Sign.:

App.:

Date:

Date:

Surface:Material:

Product:Part of:

Title:

Scale:

Drawing no.:

jst

BUFFALO-2 79514

1:8.5
04.09.2003

T:\TEGN\Explode\Buffalo\Buffalo-2

Weight:

19565g

Format:

A3

3 Gasspring turned 180°13.12.06 fja

2 13.12.06

Parallelvej 3
8751 Gedved
Til:   79 68 58 88
Fax: 75 66 51 92

Printed: 13-03-2007






















































































































































Buffalo 2



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

7

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1 81242 FOUNDATIONFRAME F.TILTABLE 2 1 PCS 5707292113511

4 81255 PARTED FOOTSUPPORT RIGHT,TIL.2 1 PCS 5707292113634

5 81254 PARTED FOOTSUPPORT,LEFT TILT.2 1 PCS 5707292113627

6 1102000 PLANING WASHER 8MM 14 PCS 5707292140227

8 81240 FOOTSUPPORTROD 2 PCS 5707292113498

9 81204 CHESTPLATEMOUNTING F.TILT.1+2 1 PCS 5707292113207

10 5036070 UPHOLSTERED BASIC PLATE,TILT 2 1 PCS 5707292158765

11 5037370 UPHOLSTERED CHEST PLATE,TILT 2 1 PCS 5707292159533

12 81229 LONG GLIDINGBAND, TILT 2 2 PCS 5707292113405

13 81201 SHORT SLID BAR FOR CHESTPLATE 2 PCS 5707292113177

14 81231 RODS FOR GLIDINGBANDS 2 PCS 5707292113429

15 81207 MOUNTING FOR TILTABLE 1+2 1 PCS 5707292113238

16 86201 CHESTBELT FOR BUFFALO SIZE 2 1 PCS 5707292128942

22 1902600 CROSS-HEADED SCREW 4*10MM 1 PCS 5707292142108

23 1102800 FAZET WASHER 4MM 10 PCS 5707292140265

24 1606275 LOCK NUT 4MM, LARGE PACK 1 PCS 5707292141347

50 2202050 LIFT-O-MAT 7273VF 250N 1 PCS 5707292407689

53* 3006820 75MM BLACK STEINCO WHEEL 4 PCS 5707292368553

3007000 Wheel 125 mm, black, w. brake 4 PCS 5707292145932

54 2507500 FERRULE FR. 40*20*20*1,0-2,0 4 PCS 5707292144256

55 3502600 TIGHTENING HANDLE 65MM M8*16 4 PCS 5707292146922

56 6152500 GRADUALIZER SCALE 1 PCS 5707292188540

57 6153000 ARROW FOR GRADUALIZER 2 PCS 5707292188557

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK 8 PCS 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. 12 PCS 5707292144201

62 2503950 FERRULE 15*15 W/HOLE 1 PCS 5707292144089

64 3652501 R82 HANDLE M6*16MM SCREW 6 PCS 5707292413963

70 0722000 STOP SCREW WITH CRATER 12*20 2 PCS 5707292139917

73 1607000 LOCK NUT 8MM, LARGE PACK 4 PCS 5707292141378

75 0641600 BUTTON HEAD SCREW 6*16 8 PCS 5707292139269

76 1811250 CUTTING SCREW 4*16MM 6 PCS 5707292141736

77 0602600 INSEX 8*30 2 PCS 5707292138170

78 5700401 UPHOLSTERED FOOTPLATES, TILT 2 1 SET 5707292181534

80 1811600 SHAVING SCREW 4,5*25 PH POZI V 8 PCS 5707292141767

81 0589600 INSEX SCREW KEY N6 1 PCS 5707292137876

92 86198 CROSS BELT FOR BUFFALO SIZE 2 1 SET 5707292128911

95 0641620 BUTTON HEAD SCREW 6*20 2 PCS 5707292139276

97 1811500 CUTTINGSCREW 4,5*13MM 2 PCS 5707292141750

101 0603000 INSEX SCREW 8*35 1 PCS 5707292138217

102 81237 INTERNAL PIPE FOR TILT 1 PCS 5707292113481

103 3504500 TIGHTENING HANDLE 92MM M12*25 1 PCS 5707292147127

104 81232 BASICMOUNTING WITH GASHOLDER 1 PCS 5707292113436

105 0602800 INSEX SCREW 8*20 6 PCS 5707292138194

106 0604500 INSEX SCREW 10*25 2 PCS 5707292138378

107 1102500 PLANNING WASHER 10 MM 10 PCS 5707292140234

108 1607500 LOCK NUT 10 MM 2 PCS 5707292141385

109 81236 EXTERNAL PIPE FOR TILT 1 PCS 5707292113474

110 0603200 INSEX SCREW 8*40 1 PCS 5707292138224

111 1604000 STEEL NUT 10 MM 2 PCS 5707292141293



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

8

Buffalo

112 81234 SQUAREMOUNTING - LEFT 1 PCS 5707292113450

113 81235 PILLAR, BUFFALO SIZE 2 1 PCS 5707292113467

114 1811705 CUTTING SCREW 5*30MM 1 PCS 5707292141781

115 2522001 GREY KNOB 19*32MM 1 PCS 5707292385987

116 81233 SQUAREMOUNTING - RIGHT 1 PCS 5707292113443

117 0380184 SPEC. LOCKING HOUSE M10*1,28MM 1 PCS 5707292366030



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

9

Buffalo

A

11

10

55115114

1576

61

60

75

12

16

60

61
75

13

75

78

92

61

861804

78

12865

134

14

134

9

105

6

64

104

6

105

116

1126

106 108107120

131

108

81

62

121

124

123

127

125

126

70

131

108

129 54130 77673

1

105

122

133

54

132

A (1 : 4)

5624 57 23 23

57 2280

A
Type: Tegn. nr.Tegn.: Dato:

Godkend.: Dato: 79515
PARALLELVEJ 3
8751   GEDVED

E-mail: r82@r82.dk

SW Pr.date

Tel:  79 68 58 88
Fax: 75 66 51 92

A3/1:10S
BUFFALO-3 jst 15.09.2003

0 8 .0 6 .2 0 0 40 8 .0 6 .2 0 0 4

Buffalo 3 power



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

10

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1 81280 FOUNDATIONFRAME F. TILTABLE 3 1 PCS 5707292113887

4 81278 RIGHT FOOTSUPPORT FOR TILT. 3 1 PCS 5707292113863

5 81277 LEFT FOOTSUPPORT F. TILTABLE 3 1 PCS 5707292113856

6 1102000 PLANING WASHER 8MM 18 PCS 5707292140227

8 81276 FOOTSUPPORT-ROD FOR TILTABLE 3 2 PCS 5707292113849

9 81268 CHESTPLATE-MOUNTING TILTABLE 3 1 PCS 5707292113764

10 5036135 UPHOLSTERED BASIC PLATE,TILT 3 1 PCS 5707292158819

11 5037445 UPHOLSTERED CHEST PLATE,TILT 3 1 PCS 5707292159595

12 81264 LONG GLIDING BAND, TILT 3 2 PCS 5707292113726

13 81265 SHORT GLIDING BAND, TILT 3 2 PCS 5707292113733

14 81267 BACKRODS FOR TILTABLE 3 2 PCS 5707292113757

15 81272 MOUNTING FOR TILTABLE 3 1 PCS 5707292113801

16 86202 STRAP F/HIP TILTABLE SZ. 3 1 PCS 5707292128959

22 1902600 CROSS-HEADED SCREW 4*10MM 1 PCS 5707292142108

23 1102800 FAZET WASHER 4MM 2 PCS 5707292140265

24 1606275 LOCK NUT 4MM, LARGE PACK 1 PCS 5707292141347

54 2507500 FERRULE FR. 40*20*20*1,0-2,0 6 PCS 5707292144256

55 3502600 TIGHTENING HANDLE 65MM M8*16 2 PCS 5707292146922

56 6152500 GRADUALIZER SCALE 1 PCS 5707292188540

57 6153000 ARROW FOR GRADUALIZER 2 PCS 5707292188557

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK 4 PCS 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. 10 PCS 5707292144201

62 2503950 FERRULE 15*15 W/HOLE 1 PCS 5707292144089

64 3503001 R82 HANDLE M8*15MM SCREW 6 PCS 5707292413925

70 0722000 STOP SCREW WITH CRATER 12*20 4 PCS 5707292139917

73 1607000 LOCK NUT 8MM, LARGE PACK 4 PCS 5707292141378

75 0641600 BUTTON HEAD SCREW 6*16 10 PCS 5707292139269

76 1811250 CUTTING SCREW 4*16MM 8 PCS 5707292141736

77 0602600 INSEX 8*30 2 PCS 5707292138170

78 5700402 UPHOLSTERED FOOTPLATES, TILT 3 1 SET 5707292181541

80 1811600 SHAVING SCREW 4,5*25 PH POZI V 8 PCS 5707292141767

81 0589600 INSEX SCREW KEY N6 1 PCS 5707292137876

92 86199 CROSSBELT FOR BUFFALO SIZE 3 1 SET 5707292128928

104 81284 FOUND.PLATEMOUNT."EL"TILTABLE3 1 PCS 5707292113917

105 0602800 INSEX SCREW 8*20 8 PCS 5707292138194

106 0604500 INSEX SCREW 10*25 2 PCS 5707292138378

107 1102500 PLANNING WASHER 10 MM 8 PCS 5707292140234

108 1607500 LOCK NUT 10 MM 4 PCS 5707292141385

112 81271 SQUAREMOUNTING - RIGHT 1 PCS 5707292113795

114 1811705 CUTTING SCREW 5*30MM 2 PCS 5707292141781

115 2522002 GREY KNOB 19*38MM 2 PCS 5707292385994

116 81270 SQUAREMOUNTING - LEFT 1 PCS 5707292113788

120 2222025 ACT. LA28.2SBM-350-24-001 1 PCS 5707292143587

121 81286 COLOUM BAR, FOR TILTABLE SIZE3 2 PCS 5707292113931

122 2220500 HANDSET W.SP., HB41/4100-00-01 1 PCS 5707292143457

123 1902710 CROSS-HEADED SCREW 5*10MM 4 PCS 5707292142122

124 2222010 CONTROLBOX INCL. BATTERISÆT 1 PCS 5707292143532

125 1606500 LOCK NUT 6 MM 2 PCS 5707292141361

126 1103000 FAZET WASHER 6MM 4 PCS 5707292140289



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

11

Buffalo

127 81384 PLATE FOR BATTERY BOX 1 PCS 5707292114877

128 0602900 INSEX SCREW 8*16 4 PCS 5707292138200

129 1901500 STEEL SET SCREW 6*35MM 2 PCS 5707292141965

130 81281 MOUNTING F.LINAK-MOTOR TILT.3 1 PCS 5707292113894

131 0605100 INSEX SCREW 10*35 2 PCS 5707292138392

132* 3006820 75MM BLACK STEINCO WHEEL 4 PCS 5707292368553

3007000 Wheel 125 mm, black, w. brake 4 PCS 5707292145932

133 2505000 FERRULE E30*301,0-2,0 INT.BLAC 2 PCS 5707292144140

134 2504500 FERRULE E20*1,0-2,0 INT.BLACK 4 PCS 5707292144126



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

12

Buffalo

A

73

101

736

77

102

103

110 111 6 77

73

109

117

50

81

62

5 6 128

78

4 80 61 8

61

78

92

6

73

60

14

9

104
105

64

112

54

531

70

116

6

106

107

108

16

61

60

10

11

55115114

1576

75

13

12

DETAIL A 
SCALE 1 : 5

97 24 57 23

22

57

56

Parallelvej 3
8751 Gedved
Til:   79 68 58 88
Fax: 75 66 51 92
Mail: r82@r82.dk

Sign.:

App.:

Date:

Date:

Surface:Material:

Product:Part of:

Title:

Scale:

Drawing no.:

SRA

BUFFALO-3 79516

1:10
03.02.2009

T:\TEGN\Explode\Buffalo\Buffalo-3

Tol: DS/ISO 2768-m
Weight:

29699g

Format:

Custom

Printed: 03-02-2009

Buffalo 3



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

13

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1 81280 FOUNDATIONFRAME F. TILTABLE 3 PCS 1 5707292113887

4 81278 RIGHT FOOTSUPPORT FITTING PCS 1 5707292113863

5 81277 LEFT FOOTSUPPORT FITTING PCS 1 5707292113856

6 1102000 PLANING WASHER 8MM PCS 18 5707292140227

8 81276 FOOTSUPPORT-ROD FOR TILTABLE 3 PCS 2 5707292113849

9 81268 CHESTPLATE-MOUNTING TILTABLE 3 PCS 1 5707292113764

10 5036135 UPHOLSTERED BASIC PLATE,TILT 3 PCS 1 5707292158819

11 5037445 UPHOLSTERED CHEST PLATE,TILT 3 PCS 1 5707292159595

12 81264 LONG GLIDING BAND, TILT 3 PCS 2 5707292113726

13 81265 SHORT GLIDING BAND, TILT 3 PCS 2 5707292113733

14 81267 BACKRODS FOR TILTABLE 3 PCS 2 5707292113757

15 81272 MOUNTING FOR TILTABLE 3 PCS 1 5707292113801

16 86202 STRAP F/HIP TILTABLE SZ. 3 PCS 1 5707292128959

22 1902600 CROSS-HEADED SCREW 4*10MM PCS 1 5707292142108

23 1102800 FAZET WASHER 4MM PCS 2 5707292140265

24 1606275 LOCK NUT 4MM, LARGE PACK PCS 1 5707292141347

50 2202500 LIFT-O-MAT 095176 35 ON PCS 1 5707292143211

53* 3007000 Wheel 125 mm, black, w. brake PCS 4 5707292145932

3006820 75MM BLACK STEINCO WHEEL PCS 4 5707292368553

54 2507500 FERRULE FR. 40*20*20*1,0-2,0 PCS 6 5707292144256

55 3502600 TIGHTENING HANDLE 65MM M8*16 PCS 2 5707292146922

56 6152500 GRADUALIZER SCALE PCS 1 5707292188540

57 6153000 ARROW FOR GRADUALIZER PCS 2 5707292188557

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK PCS 4 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. PCS 10 5707292144201

62 2503950 FERRULE 15*15 W/HOLE PCS 1 5707292144089

64 3503001 R82 HANDLE M8*15MM SCREW PCS 6 5707292413925

70 0722000 STOP SCREW WITH CRATER 12*20 PCS 4 5707292139917

73 1607000 LOCK NUT 8MM, LARGE PACK PCS 4 5707292141378

75 0641600 BUTTON HEAD SCREW 6*16 PCS 10 5707292139269

76 1811250 CUTTING SCREW 4*16MM PCS 8 5707292141736

77 0602600 INSEX 8*30 PCS 2 5707292138170

78 5700402 UPHOLSTERED FOOTPLATES, TILT 3 SET 1 5707292181541

80 1811600 SHAVING SCREW 4,5*25 PH POZI V PCS 8 5707292141767

81 0589600 INSEX SCREW KEY N6 PCS 1 5707292137876

92 86199 CROSSBELT FOR BUFFALO SIZE 3 SET 1 5707292128928

97 1811500 CUTTINGSCREW 4,5*13MM PCS 2 5707292141750

101 0603000 INSEX SCREW 8*35 PCS 1 5707292138217

102 81274 INTERNAL GASPIPE FOR TILTABLE3 PCS 1 5707292113825

103 3504500 TIGHTENING HANDLE 92MM M12*25 PCS 1 5707292147127

104 81269 BACKMOUNTING WITH GAS-FLAP PCS 1 5707292113771

105 0602800 INSEX SCREW 8*20 PCS 8 5707292138194

106 0604500 INSEX SCREW 10*25 PCS 2 5707292138378

107 1102500 PLANNING WASHER 10 MM PCS 8 5707292140234

108 1607500 LOCK NUT 10 MM PCS 4 5707292141385

109 81273 EXTERNAL GASPIPE FOR TILTABLE3 PCS 1 5707292113818

110 0603200 INSEX SCREW 8*40 PCS 1 5707292138224

111 1604000 STEEL NUT 10 MM PCS 2 5707292141293

112 81271 SQUAREMOUNTING - RIGHT PCS 1 5707292113795



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

14

Buffalo

114 1811705 CUTTING SCREW 5*30MM PCS 2 5707292141781

115 2522002 GREY KNOB 19*38MM PCS 2 5707292385994

116 81270 SQUAREMOUNTING - LEFT PCS 1 5707292113788

117 0380184 SPEC. LOCKING HOUSE M10*1,28MM PCS 1 5707292366030

128 0602900 INSEX SCREW 8*16 PCS 4 5707292138200



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

15

Buffalo

 -0
.2

12
.1

2.
06

Ta
bl

e 
ad

de
d

1

A
3

Fo
rm

at
:

Fa
x:

 7
5 

66
 5

1 
92

M
ai

l: 
r8

2@
r8

2.
dk

Si
gn

.:

Ap
p.

:

D
at

e:

D
at

e:

Su
rfa

ce
:

M
at

er
ia

l:

Pr
od

uc
t:

Pa
rt 

of
:

Ti
tle

:

Sc
al

e:

D
ra

w
in

g 
no

.:

js
t

Ac
ce

ss
or

ie
s 

pa
rt 

1 
of

 2Bu
ffa

lo

79
51

2

1:
7.

5
28

-0
8-

20
03

T:
\T

EG
N

\E
xp

lo
de

\B
uf

fa
lo

\B
uf

fa
lo

-1

Ti
l: 

  7
9 

68
 5

8 
88

87
51

 G
ed

ve
d

Pa
ra

lle
lv

ej
 3

fja
W

ei
gh

t:

Pr
in

te
d:

 1
9-

12
-2

00
6

63

9

71

77

80
57

12

7675 11

70
10

8

75 72

83

8

61

60 76

6
86

85

898887

90

3

79

1 76

61

1076

7275 6

60

9

80

7

4
79

2 55

78

3

5

81

84

62

81

75

82

Accessories, trays



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

16

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1* 81350 TABLE FOR TILTABLE 1, GREY PVC 1 PCS 5707292114549

81351 TABLE FOR TILTABLE 2, GREY PVC 1 PCS 5707292114556

81352 TABLE FOR TILTABLE 3, GREY PVC 1 PCS 5707292114563

2* 81366 TABLE F. TILTABLE 1, GREY WOOD 1 PCS 5707292114709

81367 TABLE F. TILTABLE 2, GREY WOOD 1 PCS 5707292114716

81368 TABLE F. TILTABLE 3, GREY WOOD 1 PCS 5707292114723

3* 80702 MOUNTING FOR TRAY SIZE 1 1 PCS 5707292423801

80703 MOUNTING FOR TRAY SIZE 2 1 PCS 5707292423818

80704 MOUNTING FOR TRAY SIZE 3 1 PCS 5707292423825

4* 80700 ROD WITH CONE 250 MM 2 PCS 5707292423771

80701 ROD WITH CONE 350 MM 2 PCS 5707292423788

5 81291 ADJUSTMENTARM HORIZONTAL 2 PCS 5707292113986

6* 81204 CHESTPLATEMOUNTING F.TILT.1+2 1 PCS 5707292113207

81268 CHESTPLATE-MOUNTING TILTABLE 3 1 PCS 5707292113764

7* 81217 STAND FOR TABLE, TILTABLE 1 1 PCS 5707292113306

81253 TABLEMOUNTING FOR TILTABLE 2 1 PCS 5707292113610

81290 STAND FOR TABLE TO TILTABLE 3 1 PCS 5707292113979

8* 81551 MOUNT. BACK BUTTOMHOLD. TILT.1 1 PCS 5707292116451

81552 MOUNT. BACK BUTTOMHOLD. TILT.2 1 PCS 5707292116468

81553 MOUNT. BACK BUTTOMHOLD. TILT.3 1 PCS 5707292116475

9* 81557 Pipe for buttomholder tilt 1 PCS 5707292116512

10* 81554 Arm for buttomholder tilt. 1 1 PCS 5707292116482

81555 Arm for buttomholder tilt. 2 1 PCS 5707292116499

81556 Arm for buttomholder tilt. 3 1 PCS 5707292116505

11 81558 HOLDER/MOUNTING F.”BUTTOMHOLD” 1 PCS 5707292116529

12* 5037591 UPHOLST. BUTTOM SUPP.SZ 1 1 PCS 5707292440990

5037645 UPHOLST. BUTTOM SUPP.SZ 2 1 PCS 5707292159748

5037690 UPHOLST. BUTTOM SUPP.SZ 3 1 PCS 5707292159793

55 3502600 TIGHTENING HANDLE 65MM M8*16 2 PCS 5707292146922

57 3503001 R82 HANDLE M8*15MM SCREW 1 PCS 5707292413925

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK 2 PCS 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. 2 PCS 5707292144201

62 2504500 FERRULE E20*1,0-2,0 INT.BLACK 2 PCS 5707292144126

63 2501600 FERRULE D15*1,0 BLACK 2 PCS 5707292143969

70 0602500  INSEX SCREW 8*12 1 PCS 5707292138163

71 3503001 R82 HANDLE M8*15MM SCREW 2 PCS 5707292413925

72* 0602800 INSEX SCREW 8*20 2 PCS 5707292138194

0641620 BUTTON HEAD SCREW 6*20 2 PCS 5707292139276

75 3501201 R82 handle M8*25mm screw 2 PCS 5707292413932

76* 0602900 INSEX SCREW 8*16 2 PCS 5707292138200

0641620 BUTTON HEAD SCREW 6*20 4 PCS 5707292139276

0641000 BUTTON HEAD SCREW 6*10 6 PCS 5707292139238

0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269

77 0602900 INSEX SCREW 8*16 2 PCS 5707292138200

78 1603000 STEEL NUT 6 MM 4 PCS 5707292141279

79* 1103000 FAZET WASHER 6MM 4 PCS 5707292140289

0641000 BUTTON HEAD SCREW 6*10 6 PCS 5707292139238

80 1102000 PLANING WASHER 8MM 2 PCS 5707292140227

81 5001022 BAG WITH  6 GRIPS BUFFALO TRAY 1 SET 5707292385079



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

17

Buffalo

82 2504000 FERRULE E15*1,0-2,0 INT.BLACK 2 PCS 5707292144102

83* 5036146 UPHOLST.EXTENSTION SUPP. SIZE 1 1 PCS 5707292440921

5036190 UPHOLST.EXTENSTION SUPP. SIZE 2 1 PCS 5707292158888

5036297 UPHOLST.EXTENSTION SUPP. SIZE 3 1 PCS 5707292159014

84 81119 ROD F. TRAY, TILTTABLE 2 PCS 5707292112453

85 81397 BOWL FOR GAZELLE TRAY 1-3 1 PCS 5707292115003

86* 80355 BORD F. BUFFALO 1+2,GRÅ TRÆ 1 PCS 5707292458131

80356 BORD F. BUFFALO 3, GRÅ TRÆ 6MM 1 PCS 5707292458148

87 80708 TIP BRACKED 2 PCS 5707292443038

88 1103000 FAZET WASHER 6MM 8 PCS 5707292140289

89 1603000 STEEL NUT 6 MM 8 PCS 5707292141279

90* 80350 Coverplate f. Buffalo size 1+2 1 PCS 5707292458094

80354 Coverplate f. Buffalo size 3 1 PCS 5707292458124

* CHOOSE SIZE



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

18

Buffalo

30

5

6

4

8

22 7

29

21

1
20

2

15

3031 32

10 14 12 19 18 23 24

9

11
28

13 26

3 16 33

19
23

24
18

41

41

C
re

at
ed

 b
y

C
re

at
ed

 d
at

e
R
ev

is
io

n 
da

te

R
ev

is
io

n 
by

R
ev

is
io

n

02
.0

9.
20

09

S
R
A

24
-0

6-
20

14

fj
a

B
+

45
 7

9 
68

 5
8 

88
+

45
 7

5 
66

 5
1 

92
R
82

@
R
82

.d
k

w
w

w
.R

82
.c

om

79
24

7
Ti

tle Ta
bl

e 
A

ss
em

bl
y

It
em

 n
o

B

10
30

Pr
oj

ec
t

C
:\

EP
D

M
\T

EG
N

\E
xp

lo
de

\A
cc

es
so

ri
es

\P
ro

je
ct

 1
03

0\
79

24
7

Pa
ra

lle
lv

ej
 3

D
K
-8

75
1 

G
ed

ve
d

Te
l:

Fa
x:

E-
m

ai
l:

W
eb

:

B

Accessories, trays with bowl



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

19

Buffalo

Position No. Description Unit of Measure Quantity Ean code

1 75291 Hexagon key NV=5 PIECES 1 5707292437655

2 1810055 Screw ST 2,9*6,5 PIECES 1 5707292469519

3 75363 Holder for activity pipe PIECES 2 5707292456328

4 75400 Table PIECES 1 5707292505910

5 75401 Table cover PIECES 1 5707292505934

6 75402 Tub for table PIECES 1 5707292505965

7 75403 Bottom cover, left PIECES 1 5707292505972

8 75404 Bottom cover, right PIECES 1 5707292505996

9 75409 Arm support right PIECES 1 5707292506023

10 75410 Arm support left PIECES 1 5707292506030

11 75411 Slide bracket right PIECES 1 5707292506047

12 75412 Slide bracket left PIECES 1 5707292506054

13 75421 Slide bracket right PIECES 1 5707292507372

14 75422 Slide bracket left PIECES 1 5707292507389

15 861136 Grib handle PIECES 1 5707292518620

16 3503001 R82 handle M8*15MM screw PIECES 2 5707292413925

18 1102770 Washer 6,4*30*1,0 PIECES 2 5707292518507

19 1102760 Washer 6,8*38*1,6 PIECES 2 5707292518477

20 0235080 Spring clip PIECES 1 5707292442901

21 1606500 Lock nut 6 MM PIECES 2 5707292141361

22 0602300 Insex screw 6*20 PIECES 2 5707292138101

23 0602188 Insex M6*8, FZB PIECES 2 5707292138071

24 0631990 Button head w/flange M6*8 PIECES 2 5707292517333

25 1607000 Lock nut 8MM PIECES 2 5707292141378

26 1310645 Distance piece, nature Ø16*8*0,5MM PIECES 2 5707292446015

27 0602483 Insex low head M8x20 stainless PIECES 2 5707292442437

28 0661800 Button head w/flange 8*20 PIECES 2 5707292408075

29 1940038 ECO-syn UH Ø4*14 PIECES 16 5707292465597

30 75446 Activity pipe PIECES 1 5707292518958

31 73819 Safety pin PIECES 2 5707292441447

32 5505015 Strap for toy bar PIECES 2 5707292470171

33 1100495 Spring washer M8 PIECES 2 5707292458674



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

20

Buffalo










































































































































  B
u
ff
a
lo

 A
c
c
e
s
s
o
ri

e
s
  
 p

a
rt

 2
 o

f 
2
































































  



  

  




 







  






























































 








 





 





Accessories, knee supports etc.



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

21

Buffalo

Position No. Description Quantity Unit of Measure Ean code

1* 5036310 UPHOLST. CHEST CUSH,SIZE 1 2 PCS 5707292159045

5036420 UPHOLST. CHEST CUSH,SIZE 2 2 PCS 5707292159090

5036835 UPHOLST. CHEST CUSH,SIZE 3 2 PCS 5707292159236

2* 86103-49 POMMEL SIZE 1 1 PCS 5707292247087

86109-50 POMMEL SIZE 2 1 PCS 5707292247247

86129-57 POMMEL SIZE 3 1 PCS 5707292247704

3* 81211 PELOTBRACE F.TILTABLE 1 -SHORT 2 PCS 5707292113276

81210 PELOTBRACE - LARGE 2 PCS 5707292113269

4* 5037110 UPHOLST. CHIN SUPP. SIZE 1 1 PCS 5707292159403

5037170 UPHOLST. CHIN SUPP. SIZE 2 1 PCS 5707292159434

5037240 UPHOLST. CHIN SUPP. SIZE 3 1 PCS 5707292159472

5* 81243 MOUNT.CHINSUPP. TILTABLE 1+2 1 PCS 5707292113528

81283 MOUNT.CHINSUPP. TILTABLE 3 1 PCS 5707292113900

6* 5037460 UPHOST.FACIAL PLATE .SIZE 1 1 PCS 5707292159618

5037520 UPHOST.FACIAL PLATE .SIZE 2 1 PCS 5707292159649

5037585 UPHOST.FACIAL PLATE .SIZE 3 1 PCS 5707292159694

7* 81204 CHESTPLATEMOUNTING F.TILT.1+2 1 PCS 5707292113207

81268 CHESTPLATEMOUNTING F.TILT 3 1 PCS 5707292113764

81260 SP.CHESTPLATE-MOUNT.TILT. 1&2 1 PCS 5707292113689

8* 81201 SHORT SLID BAR FOR CHESTPLATE 2 PCS 5707292113177

81265 SHORT GLIDING BAND, TILT 3 2 PCS 5707292113733

10* 81261 SPECIAL MOUNTING TILTABLE 1&2 1 PCS 5707292113696

81288 SPECIAL MOUNTING TILTABLE 3 1 PCS 5707292113955

11* 81289 BAR FOR FACIAL PLATE SPEC. 1 PCS 5707292113962

12* 81260 SP.CHESTPLATE-MOUNT.TILT. 1&2 1 PCS 5707292113689

81287 SP.CHESTPLATEMOUNTING TILT.3 1 PCS 5707292113948

13* 81208 PELOTHOLDER F. TILTLABLE 1,2,3 2 PCS 5707292113245

14* 81227 BACKPLATE FOR PELOTHOLDER 2 PCS 5707292113382

15 82614 MOUNTING FOR KNNESUPPORT 2 PCS 5707292364524

16* 82612-10 CROSS PIPE F. KNEESUPPORT 1 1 PCS 5707292364241

82612-20 CROSS PIPE F. KNEESUPPORT 2 1 PCS 5707292364258

82612-30 CROSS PIPE F. KNEESUPPORT 3 1 PCS 5707292364265

17 82372 HOLDER FOR PELOT,KNEE SUPP. 2 PCS 5707292123732

18* 6175161 KNEESUPPORT SIZE 1+2 2 PCS 5707292189288

6175162 KNEESUPPORT SIZE 3 2 PCS 5707292189295

19* 82154-60 FOOTPLATE SIZE 2,BLACK 2 PCS 5707292230478

82158-60 FOOTPLATE SIZE 3 BLACK 2 PCS 5707292230508

20 82250 ROD FOR DUCK FEED 2 PCS 5707292122872

22* 6553272 PAINTED HEELSUPPORT, TILT. 1 2 PCS 5707292191151

6553273 PAINTED HEELSUPPORT, TILT. 2 2 PCS 5707292191168

6553274 PAINTED HEELSUPPORT, TILT. 3 2 PCS 5707292191175

23 81228 HOLDER FOR HEELSUPPORTS 2 PCS 5707292113399

30 0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269

31 0602900 INSEX SCREW 8*16 1 PCS 5707292138200

32 1101600 CENTER SPRING WASHER 12MM 2 PCS 5707292140197
35+37+41 5972398-L Swingaway-bracket kneesup left 1 PCS 5707292476364
36+37+41 5972398-R Swingaway-bracket kneesup right 1 PCS 5707292476371

38* 82374 CURVED KNEE BRACE WOMBAT 2 PCS 5707292123756

82696 KNEE BRACE, WOMBAT 3 2 PCS 5707292402363



R82 A/S
Parallelvej 3 
8751 Gedved
Denmark

Tel: +45 79 68 58 88
Fax: +45 75 66 51 92
R82@R82.dk
www.R82.com

Cvr. Nr.: 16 20 21 85
Swift: JYBA DKKK
Iban No.:	DK8072450002003501

22

Buffalo

82470 BRACE FOR KNEE SUPPORT 2 PCS 5707292423917

39 0659500 BUTTON HEAD SCREW 2 PCS 5707292139450

40 0808008 STAINLESS STOP SCREW 8*8 2 PCS 5707292140036

42 82223 EXTENSION ROD FOR KNEESUPPORT 2 PCS 5707292122674

43 82935 THREAD PAL 2 PCS 5707292125903

60 2504000 FERRULE E15*1,0-2,0 INT.BLACK 2 PCS 5707292144102

61 2506500 FERRULE FR25*15*1,0-2,0 INT.B. 2 PCS 5707292144201

62 3502516 TIGHTENING HANDLE 45MM M8*16 1 PCS 5707292146915

63 2504500 FERRULE E20*1,0-2,0 INT.BLACK 4 PCS 5707292144126

64* 3652500 WING SCREW 28*11 M6*16MM BLACK 2 PCS 5707292147172

3503001 R82 HANDLE M8*15MM SCREW 2 PCS 5707292413925

65 3502516 TIGHTENING HANDLE 45MM M8*16 4 PCS 5707292146915

66* 3503001 R82 HANDLE M8*15MM SCREW 2 PCS 5707292413925

3501200 STAR GRAP Ø40 M8*25MM BLACK 2 PCS 5707292146724

67 3501500 STAR GRAP Ø40*M8 BLACK 2 PCS 5707292146748

74* 0612500 INSEX SCREW COUNTERS. 6*25 4 PCS 5707292138712

0612500 INSEX SCREW COUNTERS. 6*25 4 PCS 5707292138712

75* 0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269

0641620 BUTTON HEAD SCREW 6*20 2 PCS 5707292139276

0602800 INSEX SCREW 8*20 2 PCS 5707292138194

3652500 WING SCREW 28*11 M6*16MM BLACK 2 PCS 5707292147172

3503001 R82 HANDLE M8*15MM SCREW 2 PCS 5707292413925

76* 1811500 CUTTINGSCREW 4,5*13MM 4 PCS 5707292141750

1821700 CUTTING SCREW 5*16MM X-SLOT 3 PCS 5707292141835

0641600 BUTTON HEAD SCREW 6*16 4 PCS 5707292139269

78 0602800 INSEX SCREW 8*20 2 PCS 5707292138194

79 0603665 INSEX SCREW 8*65 1 PCS 5707292138286

80 1102000 PLANING WASHER 8MM 2 PCS 5707292140227

81* 82613-10 PIPE F. KNEESUPP. HOLDER 1+2 2 PCS 5707292365569

82613-20 PIPE F. KNEESUPP. HOLDER 3 2 PCS 5707292365651

82 0607980 INSEX SCREW 12*25 2 PCS 5707292138439

83 0631860 INSEX 5*10, FZB 4 PCS 5707292139191

84 2501600 FERRULE D15*1,0 BLACK PIECES 2 5707292143969

85 1101600 CENTER SPRING WASHER 12MM 2 PCS 5707292140197

* CHOOSE SIZE


	Buffalo 1
	Buffalo 2
	Buffalo 3 power
	Buffalo 3
	Accessories, trays
	Accessories, trays with bowl
	Accessories, knee supports etc.

